SYNERGEE

BUMPER PLATE STACKER

Description

o
-
<

1. Upper Main Pole
2. Lower Main Pole
3.Long Base Frame
4. Short Base Frame
5. Wheel Assembly
6. M12x110 Screw
7. M12x100 Screw
8. M12 Washer

9. M12 Nut

N U1 = N AN = = -

IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
CUSTOMERCARE@IHEARTSYNERGEE.COM OR 1.855.217.7136

*Assembly components are
packaged inside the frame*

2 3

4




